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Iy*+,—_. 7012345678+,
Company Name TONGLU LEITAI BIOTECHNOLOGY CO.,LTD
shown on Report
o z ;<==7@/0OABCDEFG19%#
Address NO.195, XIHUAN ROAD,HENGCUN VILLAGE, TONGLU

HI (JKLMNLMOPQRSTUVWXY
The following sample(s) and sample information was/were submitted and identified by/on the behalf of
the applicant

LM— _ ZI\

Sample Name Nonivamide NVA

LM # 95%

Part No. 95%

LM Ta 2021.03.11

Sample Received Date Mar. 11, 2021

LM* (C a 2021.03.11-2021.03.16

Testing Period Mar. 11, 2021 to Mar. 16, 2021

" (bc defgbc, hiUjLMkIm(Pb), n(Cd), o(Hg), pqg

r(Cr(Vl)), stuv(PBBs), stwwvx(PBDEs), ywvw=z{ ] (DBP,
BBP, DEHP, DIBP) 3—(J

Test Requested As specified by client, to test Lead (Pb), Cadmium (Cd), Mercury (Hg), Hexavalent
Chromium (Cr(V1)), Polybrominated Biphenyls (PBBs), Polybrominated Diphenyl
Ethers (PBDES), Phthalates (DBP, BBP, DEHP, DIBP) in the submitted sample(s).

= (Ae/” CAC SENI1%
Test Method/Test Result(s) Please refer to the following page(s).
© - O a
Tested by Reviewed by
a a ~ a
Approved by Date 2021.03.16
(e]e]
6O Technical Manager No. R219925523
aaeaC-(6¢78+, aséceéelaGItHTeT TS INwo

Centre Testing International (Ningbo) Co.,Ltd. 1-2F, Eastern Factory, No.76, Jinghua Road, High-Tech Zone, Ningbo, Zhejiang, China
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= CAe Test Method
-~ P I i
(Juau Jaa Measured

Test Item(s)

Test Method

Equipment(s)

Hexavalent Chromium (Cr(V1))

62321-5:2013( I r¥;
IEC 62321-7-2:2017 and/or determination of
Total Chromium by IEC 62321-5:2013

m IEC 62321-5:2013 ICP-OES
Lead (Pb)
n IEC 62321-5:2013 ICP-OES
Cadmium (Cd)
o IEC 62321-4:2013+AMD1:2017 CSV ICP-OES
Mercury (Hg)
pqar IEC 62321-7-2:2017¢/£1EC UV-Vis/ICP-OES

stuv

Phthalates (DBP, BBP, DEHP, DIBP)

IEC 62321-6:2015 GC-MS
Polybrominated Biphenyls (PBBs)
sTtwwvXx IEC 62321-6:2015 GC-MS
Polybrominated Diphenyl Ethers (PBDES)
yvwz{L|] IEC 62321-8:2017 GC-MS
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(I3 a0 Tested Item(s) AC Result au~ 88 MDL
m Lead (Pb) N.D. 2 mg/kg

N Cadmium (Cd) N.D. 2 mg/kg

O Mercury (Hg) N.D. 2 mg/kg

P g r Hexavalent Chromium (Cr(VI)) N.D. 8 mg/kg

(I aua Tested Item(s) AC Result G~ 88 MDL
sStTuUV Polybrominated Biphenyls (PBBs)

"1 U/ Monobromobiphenyl N.D. 5 mg/kg

w U\ Dibromobiphenyl N.D. 5 mg/kg

" UV Tribromobiphenyl N.D. 5 mg/kg

©1T U\ Tetrabromobiphenyl N.D. 5 mg/kg

S UV Pentabromobiphenyl N.D. 5 mg/kg

P €U\, Hexabromobiphenyl N.D. 5 mg/kg

<< U\ Heptabromobiphenyl N.D. 5 mg/kg

— U\ Octabromobiphenyl N.D. 5 mg/kg

— U/ Nonabromobiphenyl N.D. 5 mg/kg

® T U\ Decabromobiphenyl N.D. 5 mg/kg

(I3 a0 Tested Item(s) AC Result au~ 88 MDL
sStTtw\wvXX Polybrominated Diphenyl Ethers (PBDES)

" ©w\/ < Monobromodiphenyl ether N.D. 5 mg/kg
WELW\/ XX Dibromodiphenyl ether N.D. 5 mg/kg

" "W\ X Tribromodiphenyl ether N.D. 5 mg/kg
©1Ttw\ X Tetrabromodiphenyl ether N.D. 5 mg/kg
SEW VX Pentabromodiphenyl ether N.D. 5 mg/kg

o TW\/ < Hexabromodipheny! ether N.D. 5 mg/kg

< TW\/ XX Heptabromodiphenyl ether N.D. 5 mg/kg

— W \/ XX Octabromodiphenyl ether N.D. 5 mg/kg

— W \/ X Nonabromodiphenyl ether N.D. 5 mg/kg

® T W\ Decabromodiphenyl ether N.D. 5 mg/kg
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(I3 a0 Tested Item(s) AC Result

aua* 88 MDL

v vwz-{ | Phthalates (DBP, BBP, DEHP, DIBP)

yvwz{L{w | Dibutyl phthalate N.D.
(DBP)
CAS#:84-74-2

50 mg/kg

yvwvwz{ << | Butyl benzyl N.D.
phthalate (BBP)
CAS#:85-68-7

50 mg/kg

yvyvwz{w(2-=<)=3] Di- N.D.
(2-ethylhexyl) phthalate (DEHP)
CAS#:117-81-7

50 mg/kg

yvvwz{w~ | Diisobutyl N.D.
phthalate (DIBP)
CAS#:84-69-5

50 mg/kg

LM/2O>»Y, Kqr -

Sample/Part Description White powder

YoYa: he = dm, N, oKLMAAAAA
ND.=A"8 (EcOQU ™ 88)
-mglkg = ppm = CEEK

Remark: The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.

-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million

Vice:
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= (EE Test Process
1. m(Pb), n(Cd), r(Cr)
Lead (Pb), Cadmium (Cd), Chromium (Cr)

2. o(Hg)
Mercury (Hg)

3. parr(Vl))
Hexavalent Chromium (Cr(VI))

$5%

& 7 %
Page 5 of 7

N 7T Uron oY X/
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4. stuwv(PBBs) T stwwv(PBDEs)
Polybrominated Biphenyls (PBBs), Polybrominated Diphenyl Ethers (PBDES)

5. ywzL|] (DBP, BBP, DEHP, DIBP)
Phthalates (DBP, BBP, DEHP, DIBP)
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LMI 1
Photo(s) of the sample(s)

I DstatementN
1. =C 10aaoddbnid=<@iN 1UUOUU
This report is considered invalid without approved signature, special seal and the seal on the perforation;
1ID)*+ _ — _N9:ALMNLMOPQRSTUVIRSTYhPRaaaalicriAaap
Raau
The Company Name shown on Report and Address, the sample(s) and sample information was/were provided
by the applicant who should be responsible for the authenticity which CTI hasnit verified;
3. a 1= CAcahadLMmaau
The result(s) shown in this report refer(s) only to the sample(s) tested;
4. AocTiceeéléirErirTa 11U
Without written approval of CTlI, this report canit be reproduced except in full;
5 7" C "TkEI®AOOOKAOO7H ™ THKAGA
In case of any discrepancy between the English version and Chinese version of the testing reports (if
generated), the Chinese version shall prevail.

n

sak P R xxx

*** End of report ***
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